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REPLACEMENT PARTS LIST

Key

Qty.

Description

LEFT FRONT LEG

LEFT REAR LEG

LOWER CART BRACE, LEFT

UPPER CART BRACE

CASTER, FIXED

RIGHT FRONT LEG

RIGHT REAR LEG

LOWER CART BRACE, RIGHT
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CASTER, LOCKING
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BOTTOM SHELF
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FRONT CART BRACE
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REAR CART TRIANGLE SUPPORT, RIGHT
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w

REAR CART TRIANGLE SUPPORT, LEFT
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TANK PLATE

N
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FIREBOX
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BURNER, F/ ELECTRODE
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ELECTRODE, F/ BURNER

—_
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BURNER, F/ NO ELECTRODE
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CARRY OVER TUBE

N
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BURNER BRACE

N
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CONTROL PANEL

N
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VALVE MANIFOLD ASSEMBLY
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BEZEL, F/ CONTROL KNOB

N
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CONTROL KNOB

N
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ELECTRONIC IGNITION MODULE

N
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BUTTON, F/ IGNITION MODULE

N
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GREASE CHANNEL

N
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GREASE CUP ASSEMBLY

N
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GREASE CUP SUPPORT
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GRIDDLE

w
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SIDE SHELF

w
N

SHELF SUPPORT, LF- RR

w
w

SHELF SUPPORT, LR- RF

w
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TOWEL BAR

w
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TOOL HOLDER

Key Qty. |Description

36 1 TOP LID

37 1 TOP LID HARDWARE

38 1 HANDLE F/ LID

39 ’ RUBBER BUMPER, W HOLE, F/ TOP
LID

40 1 MATCH HOLDER

41 1 LOGO PLATE

42 2 GRIDDLE BRACKET, FRONT

43 2 GRIDDLE BRACKET, REAR

44 1 HEAT SHIELD, F/ El MODULE

45 1 HOSE CLIP

46 1 TANK STRAP

47 ’ SILICONE REAR RUBBER BUMPER,F/
TOP LID

NOT Shown

HARDWARE PACK

PRODUCT GUIDE

CASTER PIN
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HARDWARE LIST

A 1/4-20 x 1/2" Screw 56
B Caster pin 1
C ST4.2 X 0.38" Screw 2
D #10-24x1/2" Machine Screw 3
E Hood Screw 2
F &7 SST Washer 6
G 1/4-20 Lock Nut 2
H 1/4-20 x 1-1/2" Screw 4
J M5X8 Screw 4
K M5Sleeve Nut 4
L Outer Washer 2
M #5-40x3/8" Machine Screw 6
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